DS 3 AN O
OB OB OBOIONOIODOPO.C)
! ! .‘" ;‘ 4 \ ‘w‘

‘ GOPREEE | PRYQD Qe
‘ | ! / / "\ |

Voo
L

e 9" Circular Saw  CS235-20B 8152035 (KEM)

Item Part no. Description Remark
no.
1 2402002 |FLANGE BOLT
2 2200144 |WASHER(B) CS235-20B
3 5030152 |TIP SAW BLADE not included
4 2200143 |WASHER(A) CS235-208B
5 2400383 |RETAINING RING(D55) CS235-20B
6 2040178 |SAFETY COVER CS235-20B
7 2400193 |FLAT HD M/C SCREW(M5*12COAT13)
8 2040176 |BEARING HOLDER CS235-20B
9 2023217 |SPINDLE CS235-20B
10 2417982 |BALL BEARING 6203 2RS LFK,DG-1
11 2412072 |CRING(D40), DG-150B
12 2030529 |DISTANCE CS235-20B
13 2024192 |GEAR CS235-20B
14 2417980 |BALL BEARING 60877 DG-180FB
15 2404111 |+PAN HD M/C SCREW M4*10, DG-10
16 2110773 |DUST HOOD CS235-20B
17 2400382 |RETURN SPRING CS235-20B
18 2402833 |BOLT(A) CS-7C
19 2040175 |GEAR COVER CS235-20B
20 2072602 |RUBBER RING CS235-20B
21 2411962 |LOCK SPRING CS-1800L
22 2050444 |LOCK PLATE
23 2110772 |BLOWER NOZZLE CS235-20B
24 2405416 |+PAN HD M/C T/T-S M5*14, DG-15
25 2070404 |CUSHION CS-9A
26 2417481 |BALL BEARING 6202DD CS235-20B
27 3000092 |ARMATURE ASSSY CS235-20B
28 2417981 |BALL BEARING 6000VV LFB,DG-180
29 2072318 |RUBBER PACKING DG-180FB
30 2140229 |FAN GUIDE HC-14K
31 2050261 |PLATE,DG180-22
32 2405243 |+PAN HD TAP S AND SW(M4*65) RH
33 3010205 |[SZ]STATOR ASS'Y,WINDA 220V~23
34 2111591 |[SZ]HANDLE COVER_NEW,CS235-20B
35 2008258 |TRIGGER S/W(250V,JIABEN,KY RED
36 2007072 |CONTROLLER ASS'Y,230V,50HZ,CS2
37 2404441 |+PAN HD M/C S AND SW AND PW HC
38 2405082 |+PAN HD TAP SCREW M4*16 DG-150
39 2111590 |[SZ]JHOUSING_NEW,CS235-20B
40 3149197 |BRUSH HOLDER ASSY
41 2011667 |CARBON BRUSH




O © @O ©OO®EEHGEOMEEII (9ESEDEED 62 (9 @3
| i [ A N R U \.‘-“|‘7 e VRN (\
42 2011668 |CARBON BRUSH(AUTO) CS235-20B [
43 2111584 |[SZ]BRUSH CAP A,NEW,CS235-20B
44 2111585 |[SZ]BRUSH CAP B,NEW,CS235-20B
3250558 |BASE SUB ASSY(A/S),CS235-20 Include #45,46,47,48,49,51,53
45 2100337 |KNOB DMV-13K Not available seperately, only as 3250558
46 2401050 |HEX SOC HD BOLT M6*20 CS235-20B Not available seperately, only as 3250558
47 2040177 |BASE CS235-20B Not available seperately, only as 3250558
48 2050443 |GUIDE RING CS235-20B Not available seperately, only as 3250558
49 2403301 |U-NUT M6 CS235-20B Not available seperately, only as 3250558
51 2050442 |BEVEL PLATE CS235-20B Not available seperately, only as 3250558
53 2411839 |SPRING(A) CS-7CB Not available seperately, only as 3250558
50 2402869 |SPRING PIN BOLT
52 2403313 |U-NUT M5 SC-110
54 2400516 |[SZ]PLAIN WASHER M6,T1.6*6.5%14
55 2033608 |NUT(A) CS-7C
56 2064146 |LOCK LEVER CS-7C
57 2407403 |WAVE WASHER CS-7CB
58 2411915 |RETAINING RING(D9) CS-7CB
59 2130507 |CORD CLIP, DG-100B
60 2405082 |+PAN HD TAP SCREW M4*16 DG-150
61 2070317 |CORD ARMOR ASD-5K
62 3112659 |[SZ]CORD ASS'Y,EU,HO7RN-F,2C*1
63 2070288 |O-RING 53.7*1.8 CS235-20B
64 2405412 |+PAN HD T/T-B M4*12, DG-150B
65 2050563 |GUIDE PLATE CS235-20B
66 2050576 |WASHER ¢30 CS235-20B
68 2400508 |PLAIN WASHER CS235-20 M6,T0.8*6.5*%14
69 2006182 |TERMINAL BLOCK,CS235-20B
70 2400508 |PLAIN WASHER CS235-20 M6,T0.8*6.5*14
* RSP : Recommended Spare Part(per 100 sets)
@Bxve STANDARD ACCESSORIES
Item Part no. Description Remark
no.
2061506 |WRENCH
3109007 |GUIDE BAR ASSY
7701217 |[SZ]NAME PLATE,CS235-20B
7741438 |[SZ]INSTRUCTION MANUAL(MULTI,E

* RSP : Recommended Spare Part(per 100 sets)




